
TEST REPORT

Date: Mar 27, 2023
Page: 1 of 6

CUSTOMER NAME:
ADDRESS:

010 01 ZILINA, SLOVAKIA

Sample Name :ACOUSTIC WALL PANEL

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Test Required

Ref. Standard
Date of Receipt
Testing Start Date
Testing End Date

***********
:Sound Absorption Coefficient

: EN 15102:2019 Clause 4.7 & EN ISO 354:2003
: Mar 07, 2023
: Mar 07, 2023
Mar 27, 2023
:For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for
SGS-CSTC Standards Technical

Tiffany Liu
Authorized signatory

SGS
No. : CZIN2303000023CM-01

GAUDIAHOME, S.R.O
VYSOKOSKOLAKOV 8421/41

SGS Ref. No.

Test result(s)

SHIN2303000487CM

Service (Changzhou)Co., Ltd.
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